Appendix B — Agency Profiles
Table of Contents

Calexico, City of 6
Summary 6
Background Information 7
Water Sources 8
Marginal Water Supply 8
Water Demand 9
System Infrastructure and Operations 9
Energy Profiles 11
Current Infrastructure Related Energy Efficiency Projects 18
Sources 19

California American Water — Monterey District 20
Summary 20
Background Information 21
Water Sources 22
Marginal Water Supply 24
Water Demand 26
System Infrastructure and Operations 27
System-wide Operation Strategy 28
Energy Profiles 28
Current Infrastructure Related Energy Efficiency Projects 36
Sources 37

Coachella Valley Water District (CVWD) 38
Summary 38
Background Information 39
Water Sources 40
Water Demand 43
[...]
Commercial 3,094 | 3,286 4,733 6,258 7,206 8,133 8,910

Public 207 219 263 225 282 339 368
Irrigation 3,934 | 4,258 6,821 7,869 8,304 8,669 9,005
Temporary Construction 228 228 228 228 228 228 228
Total 90,145 | 96,087 | 115,266 | 130,186 | 142,215 | 151,203 | 157,313

Table 5: Historic and Projected Domestic Water Demand (AF/Yr)

Customer Type 2004 2005 2010 2015 2020 2025 2030
Residential 77,682 | 81,237 | 97,986 | 112,805 | 125,477 | 134,899 | 141,827
Commercial 6,821 6,036 9,121 12,456 14,620 | 16,746 18,381
Public 1,072 1,010 1,278 1,208 1,500 1,796 1,981
Irrigation 34,452 | 38,500 | 41,970 | 44,177 | 45,576 | 46,783 | 47,762
Temporary Construction 3,460 3,460 3,460 3,460 3,460 3,460 3,460
Total 123,487 | 130,243 | 153,814 | 174,106 | 190,633 | 203,685 | 213,410

Table 6 presents the total projected water uses for the CVWD service area for the period 2005 through
2030. Passive water conservation is conservation, which is accomplished by customers upgrading their
plumbing, water fixtures and water using appliances without incentives from their water provider.
Active water conservation is defined as reduction in water used due to a direct incentive program being
implemented by CVWD. Net consumption is consumption including savings from passive conservation
and active conservation. The subtotal-domestic includes net consumption and water loss. Groundwater
recharge is excluded from the total demand because groundwater recharge becomes a portion of the
supply used to meet domestic and non-potable demands.

According to Coachella Valley Water District estimates, the number of customers is expected to grow
36.5 percent from 2010 to 2030 increasing water demand by 38.7 percent. The majority of the increase
in demand occurs from the Residential sector.

Table 6: Total Projected Water Demand with Conservation (AF/Yr)

Usage 2005 2010 2015 2020 2025 2030
Domestic Water Demand
Consumption 130,243 | 153,814 | 174,106 | 190,633 | 203,685 | 213,410
Additional Passive Conservation -625 -734 -836 -930 -1,018 -1,101
Active Conservation 0 -454 -907 -1,334 -1,736 -2,109
Net Consumption 129,618 | 152,626 | 172,363 | 188,369 | 200,931 | 210,200
Water Loss 12,748 | 15,055 | 17,041 | 18,659 | 19,936 | 20,888
Subtotal - Domestic 142,366 | 167,681 | 189,404 | 207,028 | 220,867 | 231,088
Non-potable Water Demand 310,000 | 350,700 | 381,100 | 381,700 | 404,700 | 413,200
Total Water Demand 452,366 | 518,381 | 570,504 | 588,728 | 625,567 | 644,288
Groundwater Recharge 154,300 | 156,800 | 160,400 | 187,100 | 199,500 | 201,400

44



System Infrastructure and Operations

The water-related services provided by CVWD to most of the Coachella Valley include irrigation water
delivery and conservation, domestic water delivery and conservation, wastewater reclamation and
recycling, storm water protection, agricultural drainage, water education, and groundwater recharge.
Table 7 summarizes the key pieces of the physical infrastructure of the District’s system (Figure 2).

Table 7: Infrastructure Summary

Number of Groundwater Wells 144
Active 107
Inactive 37
Number of Reservoirs Operated 69
Miles of Distribution Piping 1,872
Number of Plants
Recycled Water 6
&
- "fDESEﬁ FphSprines %‘C’C}VWD Eoundary
;alm County Border
:-.\Eme\dzl'lggyusand Palms :::‘:;3?63

Figure 1-1
CVWD Service Area

Figure 2: CVWD Service Area
Sub-Regions within Agency

CVWD’s infrastructure divided into different sub-regions: Domestic Water System, Non-Potable Water
System, Wastewater Reclamation and Recycling System, and Groundwater Recharge.

45



Sub-Region 1: Domestic Water System

Supply and Distribution

Water from the aquifer is nearly pristine, ready to drink "as is," but is subjected to tests to ensure it
meets all state and federal drinking water standards. Groundwater is pumped and exported from the
Coachella Valley to meet water demands in areas within the CVWD where a supply of potable
groundwater is not readily available. CYWD has a number of generators that can be used to operate
wells and booster stations in case of power failure.

CVWD provides domestic water for over 240,000 Coachella Valley residents (CVWD, 2005a). The
distribution system includes 69 reservoirs, over 1,872 miles of pipelines, and 117 domestic wells.

CVWD's domestic water distribution system is nearly 1,900 miles in length. Replacement of worn or
outdated pipes and other facilities is an on-going process.

Most of CVWD’s pressure zones are served by steel reservoirs located at higher elevations. Several of
the reservoirs are equipped with automatic valves that close during a seismic event, thereby preserving
the stored water. Likewise, most of the pressure zones have ties to other zones, which permit CVWD to
transfer water to any zone that may suffer deficiencies. CVWD has portable pumps and temporary
above ground pipe is available to allow water service to be provided should earthquakes damage
portions of the system.

Sub-Region 2: Non-Potable Water System

Conveyance

Water delivered to the Coachella Valley is diverted from the Imperial Dam 18 miles upstream from
Yuma, Arizona into the All-American Canal. Coachella’s supply is then diverted into the 122-mile-long
Coachella branch, which extends from near the Mexican border northwestward to Lake Cahuilla near La
Quinta. This lake, which is at the terminus of the Coachella Canal, serves as a storage reservoir to
regulate irrigation water demands and provides opportunity for recreation. The capacity of the
Coachella Canal is approximately 1,500 cfs.

Distribution

CVWD'’s Colorado River irrigation distribution includes a pipeline distribution system, a pipeline drainage
system, and metered deliveries to every farm. Of the Colorado River water reaching the Coachella
Valley, 98.5 percent (or approximately 300,000 AF/yr) is delivered to farmers. Several water
conservation and management activities are incorporated into CVWD’s irrigation distribution system:

e A network of nearly 500 miles of distribution system consists entirely of buried pipeline to
eliminate seepage and evaporation losses.

e CVWD drains are mostly buried, perforated pipelines that require water to penetrate the soil for
collection.

Sub-Region 3: Wastewater Reclamation and Recycling System

Conveyance
CVWD has typically recovered as much wastewater effluent as possible through the use of percolation
basins to return the water to the groundwater basin.

46



The existing WRPs allow CVWD to provide sanitation service to most of the areas that it serves with
domestic water. The remaining areas are on septic systems.

Wastewater and Recycled Water Treatment Plants

CVWD owns and operates a total of six WRP’s with a total capacity of 30.63 MGD. WRP-7, WRP-9, and
WRP-10, generate reclaimed water for golf courses, large landscape areas and groundwater recharge.
The other WRP’s include: WRP-1, WRP-2, and WRP-4. Flows from the western part of CVWD are
generally directed to WRP-9 and WRP-10. A summary of location and capacity of the treatment plants is
listed in Table 8.

Table 8: CVYWD WRP Location and Capacity

Secondary .
Plant Location Treatment Capacity T(::rtnary-Treatment
(MGD) apacity (MGD)
WRP-1 | Bombay Beach 0.15 0.0
WRP-2 | North Shore 0.033 0.0
WRP-4 | Thermal 7.0 0.0
WRP-7 Indio Hills 5.0 2.5
WRP-9 | Palm Desert Country Club 0.40 0.0
WRP-10 | City of Palm Desert 18.0 15.0
Total 30.583 17.5

WRP-1

WRP-1 serves the Bombay Beach community near the Salton Sea. WRP-1 has a design capacity of
150,000 gallons per day (gpd) and consists of two mechanically-aerated concrete-lined oxidation basins,
two unlined stabilization basins, and six evaporation-infiltration basins. WRP-1 currently receives an
average of 40,000 gpd of domestic sewage, and final disposal of treated secondary effluent is by
evaporation and/or infiltration.

WRP-2

WRP-2 serves the nearby North Shore community housing. WRP-2 has two types of treatment facilities:
an activated sludge treatment plant capable of providing secondary treatment to a maximum of 180,000
gpd, and an oxidation treatment basin having a design treatment capacity of 33,000 gpd. The oxidation
treatment basin is mechanically aerated and is lined with a single synthetic liner. The activated sludge
treatment plant is used only when the maximum daily flow exceeds 33,000 gpd, otherwise the oxidation
basin is used for treatment. WRP-2 is currently discharging an average of 18,000 gpd of treated
secondary effluent into four evaporation-infiltration basins for final disposal.

WRP-4

WRP-4 is a 7.0 MGD treatment facility located in Thermal. WRP-4 provides preliminary treatment at
headworks facilities consisting of two pre-aeration ponds, screens, a conveyor, a washer/compactor, a
headworks building, and an odor control system. There are 16 aeration lagoons, 8 polishing ponds, and
chlorination/dechlorination process units. After treatment, the effluent is chlorinated using chlorine gas
and dechlorinated using sulfur dioxide solution prior to discharge to the CVSC via an outfall pipe under a
National Pollution Discharge Elimination System (NPDES) permit. Biosolids is transported by truck from

47



the facility for composting and beneficial reuse purposes. The annual average flow to the facility is
approximately 4.75 MGD.

WRP-7

WRP-7 is located in north Indio on Avenue 38 at Madison Street. The plant is a 5.0 MGD secondary
treatment facility with a current tertiary treatment capacity of 2.5 MGD. The tertiary treated
wastewater is used for irrigation of greenbelt areas and golf courses in the Sun City area. The current
average flow from primary residential sources is 2.11 MGD. The plant consists of two extended aeration
basins and two circular clarifiers. Six polishing ponds follow the clarifiers in the treatment process.
Biosolids from the belt press and solids removed from the bottoms of the ponds are transported by
truck off-site for composting and use as fertilizer. Recycled water that is not used for irrigation is
percolated at on-site and off-site ponds. A 5 MGD expansion of the tertiary treatment system is
presently under designed. When the expanded tertiary treatment system is constructed, the plant will
have a total of 7.5 MGD of tertiary treatment capacity.

WRP-9

WRP-9 is located at 77-400 Fred Waring Drive in Palm Desert. This 0.40 MGD secondary treatment
facility is planned for decommissioning within the next 3 years. Flows previously treated at this plant will
be redirected to WRP-10. WRP-9 treats approximately 0.33 million gallons a day of wastewater from the
residential development surrounding the Palm Desert Country Club.

The WRP consists of the following treatment units: A grit chamber, two secondary clarifiers, one
chlorine contact chamber, and one aerobic digester, and two infiltration basins. One basin is lined for
storage of treated wastewater. Raw wastewater in excess of the design capacity does enter this facility
during peak flows. However, this excess influent is pumped WRP-10.

WRP-10

WRP-10 is located at 43-000 Cook Street, Palm Desert. WRP-10 consists of an activated sludge treatment
plant, a tertiary wastewater treatment plant, a lined holding basin, six storage basins, and 21 infiltration
basins.

The combined secondary wastewater treatment design capacity of the WRP is 18 MGD. The secondary
treatment plant consists of three mechanical bar screens, one aerated grit chamber, one vortex type grit
chamber, 16 aeration basins, and 14 secondary clarifiers. The tertiary filters are rated for 15 <GD.
Secondary sludge is pumped to the solids handling facility for thickening and dewatering.

WRP-10 treats an annual average daily flow of 10.8 MGD from the activated sludge plant. Just less than
fifty percent of this plant’s effluent receives tertiary treatment for reuse and is delivered to customers
through an existing recycled water distribution system. The remaining secondary effluent is piped to a
holding basin and/or the six storage basins, and then to the 21 infiltration basins for final disposal.

Sub-Region 4: Groundwater Recharge

Conveyance

With no pipeline in place to deliver SWP water to the Coachella Valley, the two local agencies worked
out an agreement with Metropolitan to trade, on an acre-foot-for-acre-foot basis, CYWD’s and DWA's
SWP water for an equal amount of Metropolitan’s Colorado River water. Metropolitan’s Colorado River

48



Aqueduct (CRA) is tapped where it crosses the Whitewater River, and the exchange water is diverted to
a series of 19 CVYWD ponds, where it percolates to replenish the groundwater basin.

The Colorado River Aqueduct conveys river water from Lake Havasu to Lake Mathews in western
Riverside County. Construction of the aqueduct was completed in 1941. The facility consists of 242 miles
of canals, pipelines and tunnels along with five pumping stations that lift Colorado River water over
1,600 feet. The aqueduct has a capacity of 1,800 cfs or 1.3 million AF/yr. This aqueduct passes along the
easterly side of CVWD and crosses the Whitewater River channel north of Palm Springs. The proximity of
the aqueduct to the Coachella Valley made it a logical choice for delivering imported water to the valley.

System Storage
The Coachella Valley Groundwater Basin has a total storage capacity of 39,200,000 AF.

System-wide Operation Strategy

CVWD'’s primary operation strategy is conservation. CVWD has secure rights to all unclaimed
Whitewater River water, an important source for aquifer recharge. CVWD also has property in an area
west of Palm Springs, Windy Point, for use it’s in groundwater replenishment and captures fast-moving
floodwaters during storms for groundwater replenishment. Facilities divert storm water, natural runoff
from nearby mountains and water released from the Colorado Aqueduct into the riverbed.

The current program has fed 585 billion gallons of water back into the aquifer. In addition to protecting
local water from outside threats, CVWD sought to prevent a crisis within. The district used its authority
to require artesian-flowing wells be capped to prevent waste. The 122-mile Coachella Canal is the
conduit providing imported water to the region.

With a rapid increase in well pumping, CYWD leadership realized groundwater management alone
would not be enough to ensure continued, adequate supplies of irrigation water for the region.

The district aggressively lobbied federal officials for inclusion in increased delivery of Colorado River
water into California. As a result, in 1919, CVWD's directors approved contracts with Washington, D.C,,
for importation of Colorado River water into Coachella Valley for farm irrigation.

Infrastructure Changes

The Dike 4 Groundwater Recharge Facility, which began operation on August 22, 2008, will replenish
40,000 acre-feet annually into the eastern Coachella Valley's aquifer. This amount of water is equal to
what is used each year by about 85,000 residents and will alleviate the overdraft of groundwater
supplies throughout the eastern valley.

Phase Il of the Highway 86 Pipeline project was expected to be completed ahead of schedule in
November of 2008. Phase Il of the project installs a 30-inch diameter domestic water pipeline serving
the Thermal community.

The Mid-Valley Pipeline will deliver water from the Coachella Canal to CYWD's Wastewater Reclamation
Plant (WRP) in Palm Desert. There, it will be blended with recycled water and eventually sent to
approximately 50 golf courses in Palm Desert, Rancho Mirage and Indian Wells for irrigation. Without
this project, the WRP lacks the water supply and infrastructure to expand beyond the existing 12 golf
courses. The project started in 2007 and Phase Il was scheduled to start in 2009.

Energy Profiles
CVWD provided energy and water flow data to the Study Team for its calculations of energy profiles.

Energy data provided included: monthly energy data from SCE and monthly energy data from I[ID. Water
49



flow data was provided per well on a monthly basis in units of gallons. Energy data was provided in